
198509-5
05-18

35

18

19

32

12

26

25

36

40

27

14

33

24

30

13

16

17

42
37

29

31
21

10

28

38

11

41

34

39

3

2

4

1

15

9

23

22

20

8
7

6

5



Model 198509-5 Parts List
A = Standard Equipment
〇= Circuit Diagram

Item#  Part# Description Q'ty Unit

001  912222-9 COUNTERSUNK HEAD SCREW M5X16 2 PC.
002  251548-7 +COUNTERSUNK TAP,SCREW 4X18 6 PC.
003  144782-5 COVER K COMPLETE ASSEMBLY 1 PC.
003 C10 810503-4 CAUTION LABEL 1 PC.
004  457593-2 GUARD A 1 PC.
005  135902-2 ELBOW ASSY 1 PC.
005 D10  INC. 6 0  
006  213423-5 O RING 30 1 PC.
007  319579-3 NOZZLE COVER 1 PC.
008  251548-7 +COUNTERSUNK TAP,SCREW 4X18 2 PC.
009  265995-6 TAPPING SCREW 4X18 3 PC.
010  266021-4 TAPPING SCREW 5X20 1 PC.
011  457676-8 SPRING RETAINER 1 PC.
012  232388-2 CONICAL COMP. SPRING 10-20 1 PC.
013  347203-8 RELEACE PLATE 1 PC.
014  286038-1 CAP 25 1 PC.
015  457594-0 GUARD B 1 PC.
016  457590-8 HOUSING 1 PC.
016 C10 931103-8 HEX. NUT M4 1 PC.
017  457595-8 SPRING GUIDE 1 PC.
018  213021-5 O RING 5 1 PC.
019  232382-4 COMPRESSION SPRING 8 1 PC.
020  135903-0 HEADED PIN ASS'Y 1 PC.
020 D10  INC. 18 0  
021  265995-6 TAPPING SCREW 4X18 2 PC.
022  319577-7 SPRING HOLDER 1 PC.
023  144492-4 STOPPER HOLDER COMPLETE 1 PC.
024  457592-4 SPRING BASE 1 PC.
025  232391-3 TORSION SPRING 4 1 PC.
026  232389-0 COMPRESSION SPRING 5 1 PC.
027  271436-2 LEVER 29 1 PC.
028  266744-4 + PAN HEAD SCREW M4X8 1 PC.
029  256361-8 SHOULDER PIN 3-4 1 PC.
030  347201-2 STOPPER LOCK 1 PC.
031  256362-6 HEADED PIN 5 1 PC.
032  232383-2 TORSION SPRING 9 1 PC.
033  347199-3 LOCK PLATE 1 PC.
034  961011-9 STOP RING E-4 1 PC.
035  161626-4 BASE 1 PC.
036  251548-7 +COUNTERSUNK TAP,SCREW 4X18 4 PC.
037  256360-0 PIN 8 1 PC.
038  457613-2 ROLLER 8 4 PC.
039  961013-5 STOP RING E-7 4 PC.
040  256359-5 SHOULDER PIN 8-11 1 PC.
041  911108-4 PAN HEAD SCREW M4X8 1 PC.
042  457597-4 GUIDE 1 PC.
A01  126601-7 INNER FLANGE 47 ASSEMBLY A 1  
A02  144559-8 GRIP 37 COMPLETE 1 PC.
A03  410047-0 WRENCH HOLDER 5.6 1 PC.
A04  454809-6 HOSE HOLDER C 1 PC.
A05  783025-6 HEX.WRENCH 6 1 PC.

198676-6 INNER FLANGE 45 


	198509-5 2.pdf
	198509-5 (4)


